



# Udyogi International Pvt. Ltd.

294, B. B. Ganguly Street, 2nd Floor, Kolkata - 700 012  
Ph. : +91 33 2225 1470/71/72,1486  
Website : www.udyogisafety.com  
(CM/L - 1573759)



## TEST & INSPECTION CERTIFICATE

Certificate No. : IN194-02333

Date : 06/01/2020

M/s. SUPREME CORPORATION.  
(MAHARASHTRA)

We do hereby certify that the "UDYOGI" brand Full Body Harness Supplied to you are manufactured and tested with all parameter of testing as laid down in IS:3521:1999 by our R&D and Quality Control Department. Our CM/L No.-1573759.

**THIS IS TO CERTIFY THAT THE SAFETY HARNESS MANUFACTURED BY US & BEING SUPPLIED**

Sl. No.	Component Tested	Type of Test	Strength	Limit	Result
1.	Webbing : Synthetic Fibre-Polyester	Breaking Strength	2500 Kg.	2000 Kgs.	O.K.
2.	Buckles	Breaking Strength	2100 Kg.	2000 Kgs.	O.K.
3.	D-Ring	Breaking Strength	2500 Kg.	2000 Kgs.	O.K.
4.	Life Line Rope	Breaking Strength	2300 Kg.	2000 Kgs.	O.K.
5.	Hook	Breaking Strength	2500 Kg.	2000 Kgs.	O.K.
6.	Webbing	Flammability Resistance	-----	{As per IS:3521 :1999}	O.K.
7.	Life Line Rope	Flammability Resistance	-----	{As per IS:3521 :1999}	O.K.
8.	Complete Safety Harness	Flammability Resistance	-----	{As per IS:3521 :1999}	O.K.

DESCRIPTION ECO-1 + SHAB, 1.8, 2LL, NYL,  
SH-60 HOOK.

Batch No. : E11119

Qty. : 200 PCS.



Udyogi International Pvt. Ltd.

Anjan  
Plant Manager